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Manufacturer Dongguan iRice Electronics Development Co., Ltd.
G N REMR T IT AR AH
Address of manufacturer No. 9 Hudie 1% Road, Tianxin Village, Huangjiang Town, Dongguan
A City, China
REETH VLB H O A IR — % 9 5
Factory Dongguan iRice Electronics Development Co.,Ltd.
T REREHE LTI R A PR A H)
Address of factory No. 9 Hudie 1% Road, Tianxin Village, Huangjiang Town, Dongguan
Ttk City, China
AREET BT H O I — % 9 5
Name of Products Rechargeable Lithium ion Battery
I EL A 78 L F
Model/type reference
KH-B1A16BB
g

Tested according to R ¥

Recommendations on the TRANSPORT OF DANGEROUS GOODS, Manual of Tests and Criteria, PART
I, section 38.3 Lithium metal and lithium ion batteries, the sixth revised edition, amendment 1
(ST/SG/AC.10/11/Rev.6/Amend.1).

B B CRT ekttt @ ilct, WIAbrET M), 58 =#87>, 38.3 Tl EEMHE 7RIk, H
ANBITHIEIE 1 (ST/SG/AC.10/11/Rev.6/Amend.1)

Tests performed iR H :

Test T.1: Altitude simulation X% T.1: R Test T.5: External short circuit {5 T.5: ~MiB%E %
Test T.2: Thermal Test R4 T.2: IR Test T.6: Impact {4 T.6: f#d;

Test T.3: Vibration % T.3: ¥Rz} Test T.7: Overcharge X4 T.7: TERH

Test T.4: Shock i3 T.4: ik Test T.8: Forced discharge {3 T.8: &l

Test Conclusion X% 458

The Rechargeable Lithium ion Battery submitted by DONGGUAN KOHAM INDUSTRIAL CO., LTD is
tested according to the Recommendations on the TRANSPORT OF DANGEROUS GOODS, Manual of
Tests and Criteria, PART lll, section 38.3 Lithium metal and lithium ion batteries, the sixth revised edition,
amendment 1 (ST/SG/AC.10/11/Rev.6/Amend.1).

Test results: PASS

FH 2R 58 17 5 AT S b AT PR RIS I ) 7 F R B 1 FEB AR IR IS [ R Tl tepig i g i 45, s
WAETFMY, H=807r, 38.3 WGBS FHIMESR, BEABITRIEIE 1
(ST/SG/AC.10/11/Rev.6/Amend.1)#E4T iR .

MG R %

Tested by: Lix Xu 17 Y
R o -
Reviewed by: KK Yu = ’T‘L-
A EEM — 7
Approved by: Jesse Zhang fé‘?;F
IR YN ISR o 1 o
Seal of NTEK
Rt AL ()
Shenzhen NTEK Testing Technology Co., Ltd. Page 2 of 18
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 F20 H18 i
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General product information = 5 B

Nominal Voltage

Rated Capacity

PR i R TR P AL

HUOAIUE 7

- 14.4v . 2500mAh
Bk H WUE A&
Standard Charging Nominal energy /
Current 1250mA Watt-hour rating 36Wh
P 78 H FLIAR BIUE Be 2=/ A€ DL
Limited Charging Max. Continuous
Voltage 16.8V Charging Current 3000mA
78 FEL PR ) P R OR S L LR
Standard Continuous
Discharge Current 1250mA Cut-Off Voliage 11.2v
ischarge Curren m ) . .
e = R L
i GEREEN
Max. Continuous
. Model number of the cell
Discharge Current 30000mA e INR18650-25R
o Py 3 HL AT
SN GEEEN
Connection pattern of
Number of cells 4 cell I 4S1P
cells cells
O IR 4 5§ 19f
AL T A
Cell’s Max. Continuous .
) Rated Capacity of Cell
Discharge Current 30000mA 2500mAh

Classification

Small Lithium ion

Dimension (TxWxH)

. Batteries 51.46x53.41x84.57mm
e’ N Rt
/INTY B T HL I
Appearance Black and Prismatic
S B, BT

Date of receipt of test
item

U H

2019-07-26

Completion Date
e H

2019-08-07

Remarks #7EHA:

first cycle;

after 25 cycles;

Batteries of #5190722029006-001 ~ #S190722029006-004 are fully charged at first cycle;
Batteries of #5190722029006-005 ~ #S190722029006-008 are fully charged after 25 cycles;
Component cells of #5190722029006-009 ~ #S190722029006-013 at 50% of the design rated capacity at

Component cells of #5190722029006-014 ~ #S190722029006-018 at 50% of the design rated capacity

Batteries of #5190722029006-019 ~ #5190722029006-022 are fully charged at first cycle;

Batteries of #5190722029006-023 ~ #5190722029006-026 are fully charged after 25 cycles;
Component cells of #5190722029006-027 ~ #S190722029006-036 are fully discharged at first cycle;
Component cells of #5190722029006-037 ~ #S190722029006-046 are fully discharged after 25 cycles;
Test environment condition: Room temperature: 15-25°C; Room humidity: 40-70%

Note: This testing report displaces the original report of No. S19072202906001, and the original one No.

Shenzhen NTEK Testing Technology Co., Ltd.

Tel: +86-755-6115 6588
http://www.ntek.org.cn

Fax: +86-755-6115 6599
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S19072202906001 was invalid since the date of this testing report released
FLB#S190722029006-001 ~ #S190722029006-004 Jy & YR AEH ik FER 25+

1 11#S190722029006-005 ~ #5190722029006-008 Ny 25 VKA J& s HUIR A

TCAF HIB 5#S5190722029006-009 ~ #S190722029006-013 A X AEFF 50% HEL R 2 :
ToA HL L #S190722029006-014 ~ #S190722029006-018 4 25 RGN i 50% Hi fr iR 4
1 11#5190722029006-019 ~ #S190722029006-022 1 IR A& i HEUR 2S5

1 11#5190722029006-023 ~ #5190722029006-026 N 25 YRAEH J& s HUIR A

ToA L #S190722029006-027 ~ #S190722029006-036 4 B VRG24 R FEIR 7%+
TCAF HIB A5#S190722029006-037 ~ #S190722029006-046 A 25 IRAEIF & 58 4 AR AS
RIRFREE . MR . 15-25°C; FRIEIREE: 40-70%

e ARG B HRIRS S19072202906001, HAREZE K Hig, Eifkd S19072202906001 1E )%

Manufacturer’s contact information i3 i it 215 B
Phone number Hii#5f%: 0769-83638899

Email address H IR bw_giu@iricepower.com
Website MhE: /

Summaries of testing a1 %
All rechargeable battery types, including those composed of previously tested cells, shall be subjected to
tests T.1to T.5 and T.7.
BT AT 70 L FEVB A SR Y, 04T el O i e ) RS A R FR, A2 T 2 TS AT 1S
Tests T.1to T.5 are conducted in sequence on the same battery. Tests T.6 and T.8 are conducted using
not otherwise tested batteries. Test T.7 may be conducted using undamaged batteries previously used in
Tests T.1 to T.5 for purposes of testing on cycled batteries.
P YU 0 2 U PP A AR [ ) — 2 v AT T AR TSR0 . T.6 AN T.8 5 LA H o5 A AR B iy i . T.7
ARG AT LA S BT ZET. LR TS e Hh s F o (R R 40K sV kAT, DU AT R P 1o 1 H vl I
In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M;-M,)/M;x100
N T EAFESR, AT AL

Joi 515 (%) =(M1-M)/M ;%100
Where M; is the mass before the test and M, is the mass after the test. When mass loss does not exceed
the values in Table below, it is considered as "no mass loss".

U My BB BT 0 5 Mo U6 PR i A R B R AN 3R B BB, N “ R

Mass M of cell or battery Mass loss limit

H A B L Y 1 T Joi B4 2R PR AR
M<lg 0.5%
1lg<M<75¢g 0.2%
M>75g 0.1%

In tests T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

FETIETARRE . BRAGHC LB, Tl Tk, TR K, IF B Al i i e w5
(T B L AN /N T AR AT X — B8 AT HEL R R 90%

Shenzhen NTEK Testing Technology Co., Ltd. Page 4 of 18
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 F4 18 0

http://www.ntek.org.cn
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Test Procedure M2 T
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Pre-conditioning
TiAb #

A

Marking
FRIRFE

v

v

v

v

Sample No.¥¢ 54 5 -

S190722029006-001

S190722029006-008

Sample No. ¥ i 45

S$190722029006-009

S190722029006-018

Sample No. ¥ i 4 5
S5190722029006-019

S190722029006-026

Sample No.Ff it 4w 5 :
$190722029006-027

S190722029006-046

v

Altitude simulation
i B AR

'

Thermal test

T B 1k 5

\ 4

\ 4

\ 4

Vibration

IRzh

Impact

il

Overcharge

MR

Forced discharge

5 ] TR FEL

Shock
iy

A 4

External short circuit
AR

A

y

Finish

e

HIRES

Shenzhen NTEK Testing Technology Co., Ltd.

Tel: +86-755-6115 6588

http://www.ntek.org.cn

Fax: +86-755-6115 6599
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Photos of sample #£ 5 [#8 Fr
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Photos of sample #£ 5 H#8 Fr
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Photos of sample #£ 5 H#8 Fr
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N T EKIEGi
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Test results 45 5

Test T.1: Altitude simulation RET.1: =

Test method i 75 7%

Batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature (20 + 5°C).
PRI6 FLVb Bl i AE R 155 T BK T 11.6 KPafI 3 8515 FE (20£5°C) N A7 22 6/ o

Requirement %3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if
the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior to
this procedure.

UGB . O o, oMok K, I B ARG it 7E 56 )5 I IF % R AN T HAE A TIX —
BT LR 1790% .

Test Data showed in table below A %#E L 3%

. A \ Voltage after
Prior to test {3l | After test )5 Mass test/ voltage
State of .
les No. M Volt M Volt loss prior to test | Results
Same. Gi's ass | Voltage | Mass | Voltage | gamsk | Msemimm | 4%
FEAOIRES J5ig=—+ & i = & 0 LRpA D
(%) TAIE HIF H
9) V) @) V) 0
(%)
S19072202 PASS
230.53 16.65 230.53 16.64 0.000 99.94
At first cycle, | 9006-001 Hi%
in fully 519072202 PASS
charged 9006-002 231.36 16.63 231.35 16.63 0.004 100.0 -
states $19072202 PASS
e 230.67 16.60 230.67 16.60 0.000 100.0
HIRERE | 9006-003 &
R $19072202 PASS
231.57 16.62 231.57 16.62 0.000 100.0
9006-004 &
PASS
After 25 59109(?67%)%)%2 231.51 16.63 231.51 16.63 0.000 100.0 N
cycles ending PZSS
in fully 59109(?67%)%)%2 230.57 16.62 230.56 16.62 0.004 100.0 N
charged PZSS
$19072202
‘s'fates | "9006-007 230.63 16.63 230.63 16.62 0.000 99.94 -
25 AEH JE i PASS
. $19072202
HLIR S 9006-008 231.21 16.63 231.21 16.63 0.000 100.0 -

Notes 7F#:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
WG, HIRBIN. RIS R REBERAIARE K.

Room temperature FRIEEE: 23.1°C

Shenzhen NTEK Testing Technology Co., Ltd. Page 10 of 18
Tel: +86-755-6115 6588  Fax: +86-755-6115 6599 %510 7T 3£ 18 1T
http://www.ntek.org.cn
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Test T.2: Thermal test R T.2: BEFRE

Test method i 75 7%

Batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C, followed by storage for
at least six hours at a test temperature equal to -40 + 2°C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated 10 times, after which all test batteries
are to be stored for 24 hours at ambient temperature (20 + 5°C).

F b B AR IR FE 25 T 72 + 2°C I 4 R AP A D6/, B2 AR R IR FE 25 T-40 + 2°C I &M A7 & /b6
NI o PN AR i R 6 i FEE 2 ) PR B KN [ TRI B 2 3043 o LA P S HEAT, 3L 10k, #E354 Fr A il e FE b A
MBI FE (20 £ 5°C) 724/

Requirement %3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if
the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior to
this procedure.

HIMAUCIBIN . ol <. ok, oRiMmIciEE K, I BARAN RS it e 56 /5 i T #% B R AN T HAE AT IX —
B AT LR 1790% .

Test Data showed in table below IR %46 1L F %

. A \ Voltage after
Prior to test {0 HT | After test X4 /5 Mass test/ voltage
State of .
samples No. M Volt M Volt loss prior to test | Results
ﬁn@.u;;m %5i 2 e | Vonde | NESS | VOIROS | RMEHUR | MR | 4R
® E : T : (%) IGHT R
9) V) @) V) 0
(%)
$19072202 PASS
230.53 16.64 230.43 16.44 0.043 98.80
At first cycle, | 9006-001 Hi%
in fully $19072202 PASS
charged 9006-002 231.35 16.63 231.22 16.42 0.056 98.74 -
states $19072202 PASS
230.67 16.60 230.58 16.41 0.039 98.86
HIRPERE | 9006-003 &
R $19072202 PASS
9006-004 231.57 16.62 231.47 16.41 0.043 98.74 -
PASS
After 25 Sggggéégz 231.51 16.63 231.41 16.38 0.043 98.50 N
cycles ending PZSS
in fully 8913&7%%%2 230.56 16.62 230.45 16.41 0.048 98.74 N
charged PZSS
states Sgl(?(?g %%(;2 230.63 16.62 230.52 16.42 0.048 98.80 N
25 VKA 5 P‘;‘\SS
. $19072202
HLIRZS 9006-008 231.21 16.63 231.09 16.43 0.052 98.80 o

Notes 7F#¥:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
WG, HIRBIN. RIS R, RBERAARE K.

Room temperature AIEEE: 22.3°C

Shenzhen NTEK Testing Technology Co., Ltd. Page 11 of 18
Tel: +86-755-6115 6588  Fax: +86-755-6115 6599 9511 50 318 I
http://www.ntek.org.cn
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Test T.3: Vibration R T.3: 3

Test method i 75 7%

Batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the
directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 g, is maintained until 18 Hz
is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 g, occurs (approximately 50 Hz). A peak acceleration of 8 g, is then maintained
until the frequency is increased to 200 Hz.

R R TR & G 1, (ARG SARTE, HAeMEmh T SEAE RSN . IRBN S IEZBIY, R EEE AR
7 HzA1200 Hz 2 [7], F3R12)7 Hz, LRAGHI A 915508 X —IRBN IS FR 00 = AN TLAH 3 B 1 it 2 3807 ALK A
— T M EEHATI2IK, S 3N o Hod —ANRB) T R 2 e T HE L

XEHASTT: N7 HzIF 8, REFL g ORI, B RIAEE 18 Hz. R E M IRIERFFE0.8mm (& fif
1.6mm) , FERE A BB WEEAE I FE A F8 g, JIFRLIH50 Hz) o KB I fE (R FFIES g, BL S 1 1 £1200
Hz.

Requirement %3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire during
the test and after the test and if the open circuit voltage of each test battery directly after testing in its third
perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.

MR AT S I ZTCB IR . oS o, BT K, I BN it e 28 =N H e 7 b
ARG f S R INA R T % R e AN /N T FE R AT 1K — 12056 A L I 90%

Test Data showed in table below MR #46 1L F %

. . Voltage after
. .
Prior to test Al | After test X4 /5 Mass test/ voltage
State of .
samples No. Mass Voltage Mass | Voltage loss pnor to test | Results
kA (i = o RESIL | RBERE | SR
FEdRAS & CEVES JE CEVES o N,
(%) AT L
(@ V) @ | W %)
$19072202 PASS
230.43 16.44 230.42 16.43 0.004 99.94
At first cycle, | 9006-001 A%
in fully S19072202 PASS
231.22 16.42 231.22 16.42 0.000 100.0
charged 9006-002 G
states $19072202 PASS
) 230.58 16.41 230.58 16.41 0.000 100.0
HIXPESH R | 9006-003 G
R $19072202 PASS
9006-004 231.47 16.41 231.46 16.40 0.004 99.94 o
After 25 S19072202 PASS
231.41 16.38 231.41 16.38 0.000 100.0
cycles ending | 9006-005 i
in fully $19072202 PASS
230.45 16.41 230.44 16.41 0.004 100.0
charged 9006-006 P
Shenzhen NTEK Testing Technology Co., Ltd. Page 12 of 18
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 F 1270 418 7t
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states S19072202 PASS

A 23052 | 16.42 | 23052 | 16.41 0.000 99.94
25 EH G | 9006-007 "
HPRAS $19072202 oASS
9006008 | 231:09 | 1643 | 231.00 | 16.43 0.000 100.0 o

Notes EF:

During and after the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
WA ARSIl AREE . R RR . REERAARE XK.

Room temperature IR 22.3°C

Test T.4: Shock R T.4: My

Test method i85 1%

Batteries are secured to the testing machine by means of a rigid mount which will support all mounting surfaces
of each test battery. Each battery is subjected to a half-sine shock of peak acceleration depending on the mass
of the battery. The pulse duration is 6 milliseconds. The formula below is provided to calculate the appropriate
minimum peak accelerations.

Mass of the battery Minimum peak acceleration Pulse duration
X <4.482 kg 150 g, 6 ms

] >4.482 kg Acceleration(g,) = {]00850}

mass *

Not applicable 6 ms

* Mass is expressed in kilograms.

Each battery is subjected to three shocks in the positive direction followed by three shocks in the negative
direction of three mutually perpendicular mounting positions of the battery for a total of 18 shocks.

BRI L I S R B AR I 3 B b, SRS R RN I PRV A P AT 222 T o AN ARV A 52 T ri il o
R — A UG A DI 2 TR SR b et o G R 2 SR T S0 FH ) /) e o e i -

R ) 5T & 5 /NUGEAF N T R ik b e 25 s (1]
X <4.482 kg 150 g, 6 ms
|:| >4.482 kg Acceleration(g,) = [l()()?ﬁg] ANiEH 6 ms
mass
*Ji 2 L R NKg.

REAS F I ZE = FLAH B F i 22 2 07 O BT [ & 2 = kb iy, BB EROT W& =k, SHL&%18
it

Requirement R

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if
the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior to
this procedure.

HIMAUCIBIN . oM<, Jofifs . omigMm o K, I BAR MRS il 750 /5 1 I 2% i AN T AR TIX —
BT LR 190%.

Test Data showed in table below X% #E WL R %

Shenzhen NTEK Testing Technology Co., Ltd. Page 13 of 18
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. A e \ Voltage after
Prior to test 4T | After test iXI0/5 Mass test/ voltage
State of .
samples %o. Mass | Voltage Mass | Voltage | = IO?S e gﬁrlg(irjioEé?Et/ Réeissﬁlts
. N 5 DIg=Kill s ; 4
B R A T R | dE | R | R | en s | Gt W
(%) TRIE AT
9) V) @) V) 0
(%)
S19072202 PASS
230.42 16.43 230.41 16.43 0.004 100.0
At first cycle, | 9006-001 =
in fully $19072202 PASS
charged 9006-002 231.22 16.42 231.22 16.41 0.000 99.94 &
states S19072202 PASS
230.58 16.41 230.57 16.41 0.004 100.0
HIRERE | 9006-003 =
NS $19072202 PASS
9006-004 231.46 16.40 231.46 16.40 0.000 100.0 &
S19072202 PASS
After 25 231.41 16.38 231.41 16.37 0.000 99.94
_ 9006-005 s
cycles ending PASS
. S19072202
in fully 9006-006 230.44 16.41 230.44 16.41 0.000 100.0 -
charged PASS
S19072202
‘ sEatgs | "9006-007 230.52 16.41 230.51 16.41 0.004 100.0 -
25 A I ASS
\ S19072202
HEIRAS 9006.008 | 23109 | 1643 | 231.09 | 16.42 0.000 99.94 o

Notes 7F%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
TARSE, HIRBIE. RIS, RIEAR. RBERARE K.

Room temperature 3356 % : 22.3°C

Test T.5: External short circuit R T.5: SPEPEK

Test method MR 77 7%

Batteries to be tested are heated for a period of time necessary to reach a homogeneous stabilized
temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and design
of the battery and is assessed and documented. Then the battery at 57 + 4 °C is subjected to one short circuit
condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the battery external case temperature has
returned to 57 £ 4 °C.

The short circuit and cooling down phases are conducted at least at ambient temperature.

TR H b o S I Pl e E — BERF ], (A RIST + 4 cCHEHLANR IR Y I [H EFEST £ 4 °C. iz [A]
AR E I T] (0 F A R Tz B it i RS R vt I B PAPP Al S S ST UE T o AR5 1% FIBAEST + 4 °CIF 2%
PR A& — AN BTN T-0. 1 QI RLES 25 1F

TR B DN A 5 B L A R TR B 3R [0 2257 + 4 °CJis fHRFF 2 /0 /NI

IZFELER ANV ZNP BT AEST + 4 *CIIIAEGIR .

Requirement %3k

Batteries meet this requirement if their external temperature does not exceed 170°C and there is no
Shenzhen NTEK Testing Technology Co., Ltd. Page 14 of 18
Tel: +86-755-6115 6588  Fax: +86-755-6115 6599 %514 70 3£ 18 1T
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N EK :I B ﬂﬂ Report No./#i 5 4i 5 $S19072202906001-R1

disassembly, no rupture and no fire during the test and within six hours after test.
HL AR 5Eil BE ANEEE170°C,  JF HAE I AR SOk J5 6/ N ok . ok, ok k.

Test data showed in table below W3R EE 0L F %

State of samples No. Maximum outer casing temperature Results
FE AR s FE M R T B iR (°C) gER
_ ' S190722029006-001 57.6 PASS &%
Atfirst cycle, in fully $190722029006-002 58.8 PASS %%
charged states S190722029006-003 57.3 PASS &%
B UG R A - : a
S190722029006-004 56.5 PASS &%
o S190722029006-005 59.2 PASS &%
After 25 cycles ending in =g 30755029006-006 58.3 PASS %1%
fully charged states $190722029006-007 57.2 PASS &#%
25 YAEIR 5 i R 2 ' : i
S190722029006-008 59.3 PASS &%

Notes yEF:

There is no disassembly, no rupture and no fire during the test and within six hours after test.
RV AE I A S 6 /N A RARAR . RIIGR, RiEEK.

Room temperature 335 % 23.3°C

Test T.6: Impact IRWKT.6: I+

Test method i85 1%

Each component cell is to be placed on a flat smooth surface. A 15.8 mm +0.1 mm diameter, at least 6 cm long,
or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed across
the centre of the sample. A 9.1 kg = 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm at the
intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or
channel with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass shall
be oriented 90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the test sample.
Each sample is to be subjected to only a single impact.

BEASTOAF ISP AR e — 4R 316 BB R /E e b0, AN ELAT 15.810.1 2K, KJE
206 HOK, BURSHIRICREE, WM FHHEORE . ¥ —H9.120.1 kg FIFEHEI 61+£2.5 JHK i bk 240
AR XA, A — AN LTS BEBR ) %o ¥ 4 B 4 PEL AR/ 1) 2 B S sl T i A sl . 2 B S B E
T 5l SRR 5K 3R 2 90 KT .

sz R, IR S PP AT O S RBE IR O I AR 15.810.1 KB i R A . & —
ARG R — k.

Requirement Z:K

Component cells meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly and no fire during the test and within six hours after the test.

JUF R RS A ST B AN 170°C, I HAERIG FE v S k56 J5 6 /N 9 oA, ToiE k.

Shenzhen NTEK Testing Technology Co., Ltd. Page 15 of 18
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Test data showed in table below W% L~ %

Report No./#i 5 4i 5 $S19072202906001-R1

State of samples No. Maximum outer casing temperature Results
FEIRA G5 O R TH B il 2 (°C) g
$190722029006-009 23.6 PASS &%
1 0,
Atfirst cycle at 50% g1 90722029006-010 24.5 PASS &k
of the design rated
o $190722029006-011 235 PASS &%
capacity. & {X JEH PN
5006 LR 5 $190722029006-012 25.4 PASS &%
$190722029006-013 23.3 PASS &%
After 25 cycles $190722029006-014 24.1 PASS &%
ending at 50% of the S$190722029006-015 26.3 PASS &%
design rated capacity. S190722029006-016 25.2 PASS &%
25 XA JE 50% LA | S$190722029006-017 23.3 PASS &%
US> $190722029006-018 26.6 PASS &%

Notes yEF:

There is no disassembly, no rupture and no fire during the test and within six hours after the test.
Tet R AR AT 6 /N A R AR . RAEE K.

Room temperature 55 22.1°C

Test T.7: Overcharge iR¥ T.7: TERH

Test method i85 1%

The charge current is twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test is as follows:

X] When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of the
test is the lesser of two times the maximum charge voltage of the battery or 22V.

] When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the test
shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test is 24 hours.

78 LR Ay i) 3 T U FR e KRR A8 LR S 5 o IR PR BN FELUS AN R

DX il i A A 7 P LR AN K T 18V, a0 14 i /) P I A L 5 O 7 L P ) R 5 B 22 PR T 2 v (/N 2
L 3 i A ) 7 Pl PR KT L8V, R 11 5z /) FiL 72 Pl b B3 K 70 FEL LR T 1. 2%
RISAEIRBGIR B N EAT . IR (8] 924/ )

Requirement 3K

Batteries meet this requirement if there is no disassembly and no fire during the test and within seven days
after the test.

R AE g A T AR JE 7 R N, oK.

Test data showed in table below iR W~ %
Overcharge current i 78 L R (MA) ...ccvevvcveceenennnt | 2x3000=6000mMA

Overcharge voltage i 78 HL E(VAC) coovvvcvceeel | 22V
Shenzhen NTEK Testing Technology Co., Ltd.

Tel: +86-755-6115 6588 Fax: +86-755-6115 6599
http://www.ntek.org.cn
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Report No./#i 5 4i 5 $S19072202906001-R1

Duration of the test i 78k 5a I [8] (hours) .................. | 24 hours
State of samples ¥R 2 No.%i 5 Results 45 3
S5190722029006-019 PASS &#%

At first cycle, in fully charged

at $190722029006-020 PASS &%
states
Vo T S e L $190722029006-021 PASS &
YRR AR A ot
$190722029006-022 PASS &%
o $190722029006-023 PASS &%
After 25 cycles ending in fully $190722029006-024 PASS 414
charged states $190722029006-025 PASS &#%
25 RAEPA JE i RS - 0
S190722029006-026 PASS &#%
Notes FH:

There is no disassembly and no fire during the test and within seven days after the test.
HLE MR AT 7 R R, KA K.
Room temperature 3355 % 23.3°C

Test T.8: Forced discharge &A% T.8: H&HIHHE

Test method ik 5 1%

Each component cell is forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

BSOS TEIR S IRE T 5 12V B A A I A BCE L 4 PR IR AS T )36 7 45 X R e R0 HE FRLUAL B 2% A i 1
G

FELRS 55— A3 24 DR /0N ) i L A7 288 AR TG DA T 38000 5 /NI e R o R LES TR INF [R) (AR hD) 28 T RS
FRAIE 25 B ok LU a6 T8O IR (BB AD

Requirement R

Component cells meet this requirement if there is no disassembly and no fire during the test and within seven
days after the test.

Joff SRR I R P ARG 5 7 R A TEEAR, TEilE K.

Test data showed in table below A LT 3%

Initial current HJ4E HLFL(MA) ...oovevveeeeee e | 30000MA
Supply voltage 5 L (VAC) .o | 12VdC
Time interval 3% (B (Minutes) ..........c.ccceeeveeveeee | 5 Minutes
State of samples £ iR 2 No.% =& Results 44 3
At first cycle, in fully discharged S190722029006-027 PASS %
states S190722029006-028 PASS &%
B AEHA 5e HUIRAS $190722029006-029 PASS &%

Shenzhen NTEK Testing Technology Co., Ltd.
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599

http://www.ntek.org.cn
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Report No./#i 5 4i 5 $S19072202906001-R1

S$190722029006-030 PASS &

S$190722029006-031 PASS &

S$190722029006-032 PASS &

S$190722029006-033 PASS &

S$190722029006-034 PASS 4

S$190722029006-035 PASS 4

S$190722029006-036 PASS i

$190722029006-037 PASS ik

S$190722029006-038 PASS 4

$190722029006-039 PASS 4

o S$190722029006-040 PASS &

After ﬁsfﬁfgseznsi;z;n fully $190722029006-041 PASS &
25 I e AR A S$190722029006-042 PASS &
S$190722029006-043 PASS &

S$190722029006-044 PASS &

S$190722029006-045 PASS &

S$190722029006-046 PASS 4

Notes J3#%:

There is no disassembly and no fire during the test and within seven days after the test.

JefF DA P AR S 7 RARIEE, RE K.

Room temperature 335 % 23.3°C

ek End of Test Report Rl 55 45 TR +rrrr

Shenzhen NTEK Testing Technology Co., Ltd.
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Important Notice
b= aE BT

1. The test report is invalid without the Report Seal of NTEK and Paging seal of NTEK.
ARG BLEA R FIRE L& R

2. Nobody is allowed to photocopy or partly photocopy this test report without written
permission of NTEK.
REARAFBHFAR, Ao E S ARG .

3. The test report is invalid without the signatures of Ratifier, Reviewer and Testing
engineer.
A BIEHHAEN . BN R ER AL TR

4. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.
MERAE, ZHl EH. B ReG SR TE L SR & 6

5. Objections to the test report must be submitted to NTEK within 15 days.
R BT, BT UREIR &2 H 15K A [ A A m] fE

6. The test report is valid for the tested samples only.
AR A ORI AE T A 2L

7. The Chinese contents in this report are only for reference.
AR SN BN ST

Shenzhen NTEK Testing Technology Co., Ltd.

PRYITH 6 RS B ARA PR 7]

Address: 1/F, Building C, Fenda Science Park, Sanwei Community, Xixiang Street, Bao’an District, Shenzhen
518126 P.R. China

bk RN R 2 X 2 = Faris R C #r 1A%

Tel H11f: +86-755-6115 6588 Fax {6 H: +86-755-6115 6599

E-mail fi#i: Coco@ntek.org.cn Kevin@ntek.org.cn

Service complaint hotline & f #iff Hiif: +86-755-6115 6566

Service complaint e-mail & F # 1l 45: Complaint@ntek.org.cn

Website B1iL:  http://www.ntek.org.cn


mailto:Coco@ntek.org.cn
mailto:Kevin@ntek.org.cn

LA\ o l I
L ]
N EK j E lrll Report No.#k %45 S20010803528001

Lithium cell and battery test summary

8 P P B F T 2 R R U

Applicant ZFG 847

DONGGUAN KOHAM INDUSTRIAL CO., LTD.
ARFE T S AT S A R A

(a) Product manufacturer F= 4= B

Dongguan iRice Electronics Development Co., Ltd.

RERE R T IF AR A H
(b) Contact information of manufacturer 2= BB RE R
No. 9 Hudie 1% Road, Tianxin Village, Huangjiang Town, Dongguan City,

Name% Fx

Name% Fx

Address i} China

AREETH BV O A I — P2 9 5
Tel 1l +86-769-83638899
E-mail 46 bw_giu@iricepower.com
Website # 11 www.iricepower.com.cn

(c) Information of test laboratory WlRsEH =5 B
Shenzhen NTEK Testing Technology Co., Ltd.

Name 7 PB4 7
1/F, Building C, Fenda Science Park, Sanwei Community, Xixiang Street,
Address Hiik Bao’an District, Shenzhen 518126 P.R. China
I F L IX VG 2 = Bl f AR C #r 1 8%
Tel H1% +86-755-6115 6588
E-mail HE 46 Kevin@ntek.org.cn
Website M1k http://www.ntek.org.cn

(d) (e) Information of UN38.3 Test Report UN38.3M1X#R 15 &
UN38.3 Test Report No.
UN38.3M ik i 5 4 5

Date of UN38.3 Test
Report 2020-01-17
UN38. 33l {4 15 H 1

(f) Description of product F= iR

S19072202906001-R1

Name % #§ Rechargeable Lithium ion Battery 7] 7g FiL 4 27 Fijth

Classification 2% %) Lithium ion battery 48 5 Hiith

Model = KH-B1A16BB

Rating #E 14.4V, 2500mAh, 36Wh

Mass Jii & 2319

Appearance #Mi Black and Prismatic ., &
Shenzhen NTEK Testing Technology Co., Ltd. Page 1 of 2
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 FLIIL2

http://www.ntek.org.cn
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N'f EK :I b imu Report No.#k % 4i 5 : S20010803528001

Lithium cell and battery test summary

SR AN i Tt A R R U

Photo of Sample
7

(9) Test items and results MR H K &R

T.1-Altitude simulation T.5-External short circuit
N ) Pass &1 o Pass &#%
i FEEARLADL AR
T.2-Thermal Test P sk T.6-Impact b sk
. . ass ass
UL A i fig -
T.3-Vibration T.7-Overcharge

- Pass &% . g Pass &%
=) TR
T.4-Shock T.8-Forced discharge
. Pass &% . Pass &%
it a Gl a

(h) Reference to assembled battery testing requirements J¢T4& R B IR K

38.3.3 (f) Not applicable A3 38.3.3(g) Not applicable 4~i&

(i) Revised edition of the Manual of Tests and Criteria IRKMAR#EFAHEIT iR A

Recommendations on the TRANSPORT OF DANGEROUS GOODS, Manual of Tests and Criteria, PART
111, section 38.3 Lithium metal and lithium ion batteries, the sixth revised edition, amendment 1
(ST/SG/AC.10/11/Rev.6/Amend.1).

BeEE COeT ks s, W badEFm), 2=, 38.3 W& /mAMHE FHthER, 3
ANETRRIEIE 1

Signature 24 /{az_‘é._\ l/"a

Date of issue & & Hi§ | 2020-01-17

Title #1145 Engineer L&)
Shenzhen NTEK Testing Technology Co., Ltd. Page 2 of 2
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 F2ridk 20
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DECLARATION LETTER

DONGGUAN KOHAM INDUSTRIAL CO.,LTD

No.1, ShaHu road TangXia town, DongGuan city, Guangbong , China
www.koham.cn Email: sales05@dgkoham.com

DONGGUAN KOHAM INDUSTRIAL CO.,LTD hereby declared that below
Koham Number and SNA EUROPE model number are technically

equivalent .

BAHCO BCL1BO3IB

KH-B1A16BB
144V 2500mAh(36Wh)

Version number: V2.0

ZI A

Authorised ﬁépr@s@h ve

r
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